
 

 

 

 

R&G Racing 

Unit 1, Shelley’s Lane, East Worldham, Alton, Hampshire, GU34 3AQ 

Tel: +44 (0)1420 89007  Fax: +44 (0)1420 87301  www.rg-racing.com  Email: info@rg-racing.com 

FITTING INSTRUCTIONS FOR AB0007BK ADVENTURE BARS 

HONDA CROSSTOURER 2012- 

 

                      PICTURE A                                                          PICTURE B 
THIS KIT CONTAINS THE ITEMS PICTURED AND LABELLED BELOW. 

DO NOT PROCEED UNTIL YOU ARE SURE ALL PARTS ARE PRESENT. 

 

Please note that the way the kit is packed does not necessarily represent the way of 

mounting to the bike 

 

THE PARTS SHOWN MAY BE REPRESENTATIVE ONLY (FOR CLARITY OF INSTRUCTIONS ONLY) 

 

RIGHT HAND SIDE 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

1 

2 

3 

8 

4 

6 

7 

5 



 

 

 

 

R&G Racing 

Unit 1, Shelley’s Lane, East Worldham, Alton, Hampshire, GU34 3AQ 

Tel: +44 (0)1420 89007  Fax: +44 (0)1420 87301  www.rg-racing.com  Email: info@rg-racing.com 

LEFT HAND SIDE 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

                                  

LEGEND 
ITEM 1 = ADVENTURE BAR RIGHT-HAND SIDE (CB0020) (x1). 

ITEM 2 = FRONT SUBFRAME MOUNT INSERT (13mm LONG) (S0582) (x1).  

ITEM 3 = M8 x 1.25 NYLOC NUT (x1). 

ITEM 4 = M8 x 1.25 x 20mm LONG BUTTON HEAD BOLT (FRONT SUBFRAME) (x1). 

ITEM 5 = R-H-S FRONT SPACER (21.5mm LONG) (S0029) (x1). 

ITEM 6 = M12 x 1.25 x 90mm LONG HEX HEAD BOLT (R-H-S REAR) (x1). 

ITEM 7 = M12 WASHERS (x3). 

ITEM 8 = R-H-S & L-H-S REAR SPACERS (26mm LONG) (S0389) (x2). 

ITEM 9 = ADVENTURE BAR LEFT-HAND SIDE (CB0019) (x1). 

ITEM 10 = M6 NYLOC NUT (x1). 

ITEM 11 = M6 WASHER (x1). 

ITEM 12 = M6 x 30mm LONG BUTTON HEAD BOLT (BAR CONNECTOR) (x1). 

ITEM 13 = M12 x 1.25 x 130mm LONG HEX HEAD BOLT (L-H-S FRONT & REAR) (x2). 

ITEM 14 = L-H-S FRONT SPACER (36mm LONG) (S0202) (x1). 
 

TOOLS REQUIRED 

 Socket set to include a 10, 17 and 19mm sockets and wrench. 

 Set of Allen keys to include 4 and 6mm A/F. 

 Torque wrench (up to 40Nm). 

7 

10

1 

9 

11 

12 

13 

7 

13 

14 

8 



 

 

 

 

R&G Racing 

Unit 1, Shelley’s Lane, East Worldham, Alton, Hampshire, GU34 3AQ 

Tel: +44 (0)1420 89007  Fax: +44 (0)1420 87301  www.rg-racing.com  Email: info@rg-racing.com 

 

    

 

 

 

 

 

 

 

 

 

 

 

 

    PICTURE 1                         PICTURE 2 
  

 

     

 

 

 

 

 

 

 

 

   PICTURE 3           PICTURE 4 

 

 

 

 

 

 

 

 

 

 

 

        PICTURE 5         PICTURE 6 



 

 

 

 

R&G Racing 

Unit 1, Shelley’s Lane, East Worldham, Alton, Hampshire, GU34 3AQ 

Tel: +44 (0)1420 89007  Fax: +44 (0)1420 87301  www.rg-racing.com  Email: info@rg-racing.com 

 

   PICTURE 7        PICTURE 8 

 

      PICTURE 9                PICTURE 10 

 

 

 

      

 

 

 

 

 

 

 

PICTURE 11               PICTURE 12 

 

 

 



 

 

 

 

R&G Racing 

Unit 1, Shelley’s Lane, East Worldham, Alton, Hampshire, GU34 3AQ 

Tel: +44 (0)1420 89007  Fax: +44 (0)1420 87301  www.rg-racing.com  Email: info@rg-racing.com 

FITTING INSTRUCTIONS 

 

Right-hand side (as you sit on bike) 

 
If you have the DCT version of the Honda Crosstourer, follow the full instructions from the beginning. If 

not, skip the first 4 points. 

 
 Remove the three bolts that secure the plastic radiator surround in place, as shown in picture 1. 

 Now unclip the side panel of the plastic radiator surround from the front, so that it can come clear. 

 Remove the three bolts that secure the engine cover in place, as shown in picture 3. 

 The engine cover, along with the Dual Clutch Transmission cover that is attached to it, can now be 

removed (you may need to lift the side of the plastic radiator surround for the cover to clear), as 

shown in picture 4. 

 

 

 With the cover now off, the two engine/frame bolts can now easily be accessed. These are shown 

by the arrows in picture 5. 

 Remove these two bolts using a 17mm socket. Please not there is an aluminium spacer behind the 

front bolt which will drop and this bolt should be put to one side as it will be re-used in the fitting 

of the adventure bar. These are shown in picture 6. 

 Set the right-hand side adventure bar (item 1 - the one with the bracket welded at the front) with 

the bolts, washers and spacers. Take the M12 x 90mm long hex headed bolt (item 6) and slide one 

M12 washer onto the bolt, before locating through the adventure bar hole (not slot) and then 

sliding one 26mm long  rear spacer (item 8) onto the bolt. The front slot on the adventure bar uses 

the OEM bolt and the 21.5mm long front spacer (item 5), but these cannot be positioned yet. 

Please use the right hand side picture on the first page and picture 7 as a reference. 

 Ensure the bolts are removed and offer the adventure bar in place on the right-hand side of the 

bike, taking care not to let the bar come in contact with any bodywork or drop onto the front 

mudguard, as this may cause damage. The bracket for the front engine/frame mount needs to be 

located first, and this slides up from underneath to sit between the frame and engine, as shown in 

picture 8. Locate the original bolt in place but do not tighten at this stage. 

 Now place the rear mounting bolt with washer through the hole on the rear bracket of the 

adventure bar. Place the 26mm long spacer (item 8) over the exposed thread of the bolt and locate 

into the rear engine/frame mount, as shown in picture 10, and tighten loosely. 

 With the adventure bar now located, the 21.5mm long spacer (item 5) can now be position on the 

front mount between the adventure bar bracket and the engine casing, arrowed in picture 9. The 

bolt can now be tightened loosely. 

 Towards the front of the adventure bar, the front mount should now be located somewhere near 

the front subframe. Ensure this sits on the right-hand side of the front subframe (as you sit on the 

bike and as shown in picture 11) and locate the front subframe insert (item 2) through the front 

subframe and into the adventure bar mounting bracket (small diameter first). Position the M8 

button head bolt (item 4) through this spacer/insert from the right hand side of the bike with the 

washer and nyloc nut on the other side. Please ensure the forks legs clear the nut and bolt when on 

full lock. 



 

 

 

 

R&G Racing 

Unit 1, Shelley’s Lane, East Worldham, Alton, Hampshire, GU34 3AQ 

Tel: +44 (0)1420 89007  Fax: +44 (0)1420 87301  www.rg-racing.com  Email: info@rg-racing.com 

 Ensure all bolts are loosely tightened (enough to leave them a little loose to allow for adjustment 

when fitting the second adventure bar). 

 

 

 

       PICTURE 13          PICTURE 14 

 

 

      PICTURE 15         PICTURE 16 
 

Left-hand side (as you sit on bike) 

 
 Remove the two engine/frame mounts using a 17mm socket, arrowed in picture 13. 

 Set the left-hand side adventure bar (item 9) with the bolts, washers and spacers. Take one M12 x 

130mm long hex headed bolt (item 13) and slide one M12 washer onto the bolt, before locating 

through the adventure bar hole and then sliding one 26mm long  rear spacer (item 8) onto the bolt. 

For the front mount, take the remaining M12 x 130mm long hex headed bolt (item 13) and slide 



 

 

 

 

R&G Racing 

Unit 1, Shelley’s Lane, East Worldham, Alton, Hampshire, GU34 3AQ 

Tel: +44 (0)1420 89007  Fax: +44 (0)1420 87301  www.rg-racing.com  Email: info@rg-racing.com 

one M12 washer onto the bolt, before locating through the adventure bar slot and then sliding the 

36mm long front spacer (item 14) onto the bolt. Please use the lefthand side picture on the second 

page and picture 14 as a reference. 

 Offer the adventure bar in place, as shown in picture 15. The front of the adventure bar should also 

locate onto the connector slug on the other bar, at the front of the bike, taking care not to let the 

bar come in contact with any bodywork, as this may cause damage 

 Locate the bolts into the frame/engine mounts (there are spacers between the frame and engine on 

both bolts which may need to be moved about slightly in order to locate (these can be easily 

accessed from underneath with your hand)). Slide the adventure bar onto the connector slug and 

loosely tighten the two bolts. 

 Insert the M6 button head bolt (item 12) from below, as shown in picture 16, before fitting the M6 

washer and nyloc nut. 

 The adventure bars can now be tightened into place. Tighten all the bolts evenly on both sides of 

the bike (the four engine/frame mounts no more than 40Nm and the front bracket no more than 

20Nm). 

 Re-fit the original engine/Dual Clutch Transmission cover (if removed) and plastic radiator 

surround (if removed) and secure all bolts. 

 Please check to ensure the bars are correctly mounted and the mounting bolts on the front 

subframe have clearance on full lock. 

 
ISSUE 1   10/08/2012   (AR) 

ISSUE 2   19/11/2012   (AR) 

 

 
CONSUMER NOTICE 

The catalogue description and any exhibition of samples are only broad indications of the Products and R&G may make design 
changes which do not diminish their performance or visual appeal and supplying them in such state shall conform to the order. The 

Buyer acknowledges no representation or warranty (other than as to title) has been given or will apply to the Products other than those 

in R&G’s order or confirmation and the Buyer confirms it has chosen the Products as being of merchantable quality and suitable for 
its particular purposes. Where R&G fits the Products or undertakes other services it shall exercise reasonable skill and care and rectify 

any fault free of charge unless the workmanship has been disturbed.  The Buyer is responsible for ensuring that the warranty on the 

motorcycle is not affected by the fitting of the Products. On return of any defective Products R&G shall at its option either supply a 
replacement or refund the purchase money but shall not be liable if the Products have been modified or used or maintained otherwise 

than in accordance with R&G’s or manufacturer’s instructions and good engineering practice or if the defect arises from accident or 

neglect. Other than identified above and subject to R&G not limiting its liability for causing death and personal injury, it shall not be 
liable for indirect or consequential loss and otherwise its liability shall be limited to the amounts paid by the Buyer for the Products or 

the fitting or service concerned. These terms do not affect the Buyer’s statutory rights. 
 

 

R&G RACING RETURNS POLICY (NON-FAULTY GOODS) 

Returns must be pre-authorised (if not pre-authorised the return will be rejected). Goods may only be returned direct to us if they were 

purchased direct from us (customer must prove if necessary).  Otherwise to be returned to original vendor. Goods must be in re-

sellable condition, in the opinion of R&G Racing. All returns are subject to a 25% restocking and handling fee (25% of the gross value 
exc. P&P – at the prevailing price at time of purchase). The customer must pay any and all carriage charges. No returns of 

discontinued products, unless within 14 days of purchase. This policy does not affect your statutory rights and does not refer to faulty 

goods. 

 



 

 

 

 

R&G Racing 

Unit 1, Shelley’s Lane, East Worldham, Alton, Hampshire, GU34 3AQ 

Tel: +44 (0)1420 89007  Fax: +44 (0)1420 87301  www.rg-racing.com  Email: info@rg-racing.com 

Instructions de montage pour AB0007BK Barres aventure 

HONDA CROSSTOURER 2012- 

                       Photo A                                                          Photo B 
Le kit contient les articles exposés ci-dessous, vérifier que toutes les pièces soient présentes 

avant de procéder au montage. 
La façon dont le kit est emballé ne correspond pas forcément à la façon de monter les pieces 

sur la moto. 
Les pièces présentées peuvent n’être que représentatives, afin de faciliter et clarifier les 

instructions de montage. 

Coté droit 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

1 

2 

3 

8 

4 

6 

7 

5 



 

 

 

 

R&G Racing 

Unit 1, Shelley’s Lane, East Worldham, Alton, Hampshire, GU34 3AQ 

Tel: +44 (0)1420 89007  Fax: +44 (0)1420 87301  www.rg-racing.com  Email: info@rg-racing.com 

Coté gauche 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

                                  

LEGENDE 
ARTICLE 1 = Barre aventure coté droit (CB0020) (x1). 

ITEM 2 = Insert de support berceau (13mm de long) (S0582) (x1).  

ITEM 3 = M8 x 1.25 Ecrou en Nyloc (x1). 

ITEM 4 = M8 x 1.25 x 20mm Long boulon à tête ronde (Berceau avant) (x1). 

ARTICLE 5 = Entretoise avant droite (21.5mm de long) (S0029) (x1). 

ARTICLE 6 = M12 x 1.25 x 90mm Long boulon à tête hexagonale (Arrière droit) (x1). 

ARTICLE 7 = M12 rondelles (x3). 

ARTICLE 8 = Entretoises arrière gauche et droit (26mm de long) (S0389) (x2). 

ARTICLE 9 = Barre aventure coté gauche (CB0019) (x1). 

ARTICLE 10 = M6 Ecrou en nyloc (x1). 

ARTICLE 11 = M6 Rondelle (x1). 

ARTICLE 12 = M6 x 30mm Long boulon à tête ronde (connecteurs de barres) (x1). 

ARTICLE 13 = M12 x 1.25 x 130mm Long boulon à tête hexagonale (Avant et arrière gauche) (x2). 

ARTICLE 14 = Entretoise avant gauche (36mm de long) (S0202) (x1). 
 

Outils requis 

 Set de clés 10, 17 et 19mm. 

 Clés Allen 4 et 6mm. 

 Clé Dynamométrique (à 40Nm). 

7 

10

1 

9 

11 

12 

13 

7 

13 

14 

8 



 

 

 

 

R&G Racing 

Unit 1, Shelley’s Lane, East Worldham, Alton, Hampshire, GU34 3AQ 

Tel: +44 (0)1420 89007  Fax: +44 (0)1420 87301  www.rg-racing.com  Email: info@rg-racing.com 

 

    

 

 

 

 

 

 

 

 

 

 

     

 

PHOTO 1                         PHOTO 2 
  

 

     

 

 

 

 

 

 

 

 

   PHOTO 3           PHOTO 4 

 

 

 

 

 

 

 

 

 

 

 

        PHOTO 5       PHOTO 6 



 

 

 

 

R&G Racing 

Unit 1, Shelley’s Lane, East Worldham, Alton, Hampshire, GU34 3AQ 

Tel: +44 (0)1420 89007  Fax: +44 (0)1420 87301  www.rg-racing.com  Email: info@rg-racing.com 

  
  PHOTO 7         PHOTO 8 

 
 
 
 
     
 
 
 
 
 

PHOTO 9                PHOTO 10 
 

       PHOTO 11               PHOTO 12 
 

 
 
 



 

 

 

 

R&G Racing 

Unit 1, Shelley’s Lane, East Worldham, Alton, Hampshire, GU34 3AQ 

Tel: +44 (0)1420 89007  Fax: +44 (0)1420 87301  www.rg-racing.com  Email: info@rg-racing.com 

Instructions de montage 
 

Coté droit assis sur la moto: 
 
Si vous avez la version DCT de la Honda Crosstourer, Suivez les instructions complètes depuis le début. Le 
cas échéant, sautez les 4 premiers points. 
 

 Enlever les 3 boulons qui fixent le contour de radiateur en plastique en place (photo 1). 

 Défaire le contour de radiateur par l’avant. 

 Enlever les 3 boulons qui fixent la protection moteur en place (photo 3). 

 La protection moteur, avec le couvercle transmission à double embrayage qui y est attaché, peut 
à présent être enlevée (vous aurez peut être besoin de soulever le coté du contour radiateur en 
plastique pour la protection), (photo 4). 

 A présent, les 2 boulons de cadre/moteur sont accessibles. Ils sont indiqués par les flèches sur la 
photo 5. 

 Enlever ces 2 boulons à l’aide d’une clé de 17mm. Attention: Il y a une entretoise en aluminium 
derrière le boulon avant qui tombera et ce boulon devrait être mis de coté car il sera réutilisé 
ultérieurement dans l’installation (photo 6). 

 Placer la barre aventure coté droit (article 1 celle avec le support soudé à l'avant) avec les 
boulons, rondelles et entretoises. Prendre le long boulon à tête hexagonale M12 x 90mm (article 
6) et glisser une rondelle M12 sur le boulon, avant de le loger à travers le trou de la barre 
aventure (pas la fente) puis glisser une longue entretoise arrière de 26mm  (article 8) sur le 
boulon. La fente avant de la barre aventure nécessite le boulon d’origine ainsi que la longue 
entretoise avant de 21.5mm (article 5), mais celle-ci ne peut pas encore être positionnée. Utilisez 
la photo de droite de la 1ère page et la photo 7 comme référence. 

 Assurez vous que les boulons soient enlevés puis placer la barre aventure en place du coté droit 
de la moto, (attention à ce que la barre ne rentre pas en contact avec le carénage ce qui pourrait 
causer des dommages à la moto). Le support de cadre/moteur avant doit être positionné en 1er, 
et coulisse vers le haut depuis le dessous de siège entre le cadre et le moteur (photo 8). Mettre 
le boulon d’origine en place mais sans serrer. 

 Placer le boulon de fixation arrière avec rondelle à travers le trou du support arrière de la barre 
aventure. Placer la longue entretoise de 26mm (article 8) autour du filetage exposé du boulon 
puis le loger dans le support arrière de moteur/cadre (photo 10) puis serrer légèrement. 

 A présent, la longue entretoise de 21,5mm (article 5) peut être positionnée sur le support avant 
entre le support de barre aventure et l’emplacement moteur, (photo 9). Le boulon peut à 
présent être légèrement serré. 

 Vers l'avant de la barre d'aventure, le support avant doit maintenant être situé quelque part près 
du sous cadre avant. Assurez vous qu’il se mette du coté droit du berceau avant (comme assis sur 
la moto  photo 11) puis loger l’insert de berceau (article 2) à travers le berceau avant et dans le 

support de fixation de Barre Aventure (D’abord le petit diamètre). Positionner  le boulon à tête 

ronde M8 (article 4) à travers cette entretoise/insert du coté droit de la moto avec la rondelle et 

l’écrou en Nyloc de l’autre coté. Assurez vous que les bras de fourches ne puissent pas entrer en 

contact avec l'écrou et la vis lorsque le verrouillage est effectué. 



 

 

 

 

R&G Racing 

Unit 1, Shelley’s Lane, East Worldham, Alton, Hampshire, GU34 3AQ 

Tel: +44 (0)1420 89007  Fax: +44 (0)1420 87301  www.rg-racing.com  Email: info@rg-racing.com 

 Assurez vous que chaque boulon est légèrement serré (Juste assez pour leur laisser un peu de jeu, 
ce qui sera nécessaire pour un ajustement ultérieur lors de l’installation de la 2

nde
 barre aventure. 

 

       PHOTO 13          PHOTO 14 

 

 

      PHOTO 15         PHOTO 16 
 

Coté gauche assis sur la moto: 
 

 Enlever les 2 boulons de supports cadre/moteur avec une clé de 17mm (photo 13). 

 Placer la barre aventure coté gauche (article 9) avec les boulons, rondelles et entretoises. 
Prendre un long boulon à tête hexagonale M12 x 130mm (article 13) et glisser une rondelle M12 
sur le boulon, avant de le loger à travers le trou de la barre aventure et glisser une entretoise 
arrière de 26mm (article 8) sur le boulon. Pour le support avant, prendre le boulon à tête 
hexagonale restant M12 x 130mm (article 13) et glisser une rondelle M12 sur le boulon, avant de 



 

 

 

 

R&G Racing 

Unit 1, Shelley’s Lane, East Worldham, Alton, Hampshire, GU34 3AQ 

Tel: +44 (0)1420 89007  Fax: +44 (0)1420 87301  www.rg-racing.com  Email: info@rg-racing.com 

le loger à travers la fente de la barre aventure puis glisser l’entretoise avant de 36mm (article 14) 
sur le boulon. Utiliser la photo du coté gauche de la 2

e
 page et la photo 14 comme référence. 

 Mettre la barre aventure en place (photo 15). L’avant de la barre aventure devrait aussi être loge 
sur le connecteur sur l’autre barre, à l’avant de la moto (attention à ce que la barre ne rentre pas 
en contact avec le carénage ce qui pourrait causer des dommages à la moto). 

 Loger les boulons dans les supports cadre/moteur (il y a des entretoises entre le cadre et le 
boulon sur les 2 boulons qui peuvent avoir besoin d’être enlevés afin de localiser (ceux-ci 
peuvent être facilement accessible par le dessous avec votre main)). Glisser la barre aventure sur 
le connecteur et serrer légèrement les 2 boulons. 

 Insérer le boulon à tête ronde M6 (article 12) par dessous, (photo 16) avant d’installer la rondelle 
M6 et l’écrou en nyloc. 

 Les barres aventure peuvent à présent être serrées en place. Serrer tous les boulons de façon 
égale des 2 cotés de la moto (Les 4 supports de cadre/moteur serrés à 40Nm maxi et le support 
avant pas plus de 20Nm). 

 Remonter la protection d’origine de transmission double embrayage/moteur (si enlevée) puis le 
contour de radiateur en plastic (si enlevé) et serrer tous les boulons. 

 Vérifier que les barres soient correctement montées et que les boulons de fixation du sous cadre 
avant ont un dégagement en verrouillage complet. 

 

 
CONSUMER NOTICE 

The catalogue description and any exhibition of samples are only broad indications of the Products and R&G may make design 
changes which do not diminish their performance or visual appeal and supplying them in such state shall conform to the order. The 

Buyer acknowledges no representation or warranty (other than as to title) has been given or will apply to the Products other than those 

in R&G’s order or confirmation and the Buyer confirms it has chosen the Products as being of merchantable quality and suitable for 
its particular purposes. Where R&G fits the Products or undertakes other services it shall exercise reasonable skill and care and rectify 

any fault free of charge unless the workmanship has been disturbed.  The Buyer is responsible for ensuring that the warranty on the 

motorcycle is not affected by the fitting of the Products. On return of any defective Products R&G shall at its option either supply a 
replacement or refund the purchase money but shall not be liable if the Products have been modified or used or maintained otherwise 

than in accordance with R&G’s or manufacturer’s instructions and good engineering practice or if the defect arises from accident or 

neglect. Other than identified above and subject to R&G not limiting its liability for causing death and personal injury, it shall not be 
liable for indirect or consequential loss and otherwise its liability shall be limited to the amounts paid by the Buyer for the Products or 

the fitting or service concerned. These terms do not affect the Buyer’s statutory rights. 
 

 

R&G RACING RETURNS POLICY (NON-FAULTY GOODS) 

Returns must be pre-authorised (if not pre-authorised the return will be rejected). Goods may only be returned direct to us if they were 

purchased direct from us (customer must prove if necessary).  Otherwise to be returned to original vendor. Goods must be in re-

sellable condition, in the opinion of R&G Racing. All returns are subject to a 25% restocking and handling fee (25% of the gross value 
exc. P&P – at the prevailing price at time of purchase). The customer must pay any and all carriage charges. No returns of 

discontinued products, unless within 14 days of purchase. This policy does not affect your statutory rights and does not refer to faulty 

goods. 

 

 


